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SPORTON LAB.

Test Mode : |802.11ax HE20 106RU Test Channel : |06
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Test Mode : |802.11ax HE20 106RU Test Channel : |11

100kHz PSD reference Level High Channel Plot

Ref Level 30,00 dim  Offset 2462 dB & REBW 100 kHz Ref Level 20,00 dBim  Offset 2462 dB & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep - At 2048 SWT &01ms ® VEW J0kiiz_ Mode Sueep
1 Frequency Sweep 1Pk Max 1 Frequency Sweep

24693708 G|
20 dBe
IMM\
i e -
10 !
10 déor 20 dBo d T lL
2587 ‘ \
970 ke
0 H

50 &
50 70
A
CF2.862 GHz 1001 pts 2.41 M/ Span 24.1125 Mz 2436Hs 5001 pts 135 MiHz/ 2565 Gz
T e
Measu ‘mnmn & MReT Measu M W s
05:47:18 B 05/17/2024 05:47:57 BM 05/17/2024

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Ref Level 20,00 c8im  Offset 24.62 B » RBW 100 kHz Ref Level 20,00 c8im  Offset 24.62 B » RBW 100 kHz
- At 10dB  SWT 301 ms & VBW 300kHz Mode Sweep - At 10dB  SWT  255ms & VBW 300kHz Mode Sweep
1 Freguency Sweep. 1 Freguency Sweep.
Wy
-
10 10
-0 B -0 dBmr+-
" "
30 30
-10 -10
50 B <50 dB l ' M '
70 70
30.0 Mz 30001 pts 97.0 MHz/ 1.0 GHz 1.0 GHz 30001 pts 2.55 GHa/ 26.5 GHz
05:48:18 PM 05/17/2024 05:48:36 PM  05/17/2024
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FCC RADIO TEST REPORT

Report No. : FR440146C

Test Mode : |802.11ax HE40 FullRU Test Channel : |03
100kHz PSD reference Level Low Channel Plot
RefLevel 30,00 08m Offset 2469 d8 & RBW 100 kkz RefLevel 20,00 08m Offset 24698 & RBW 100 kiz
- At 04k SWT D ms & VBW J00kkz  Mode Sweep - At J0dE SWT  E0Tms ® VEW J00kHz  Mode Sweep
1 Frequency Sweep. 1 Frequency Sweep.
20 dbn
| b |
™
\ ] by Ly . ' 0 [ |
o At WA e ponll Lt A |
10 dBir ot - 20 dBr - | ‘
| ' f |
B T i 30 HT30850d i v
30 .J; \m 40 .;’II \
o Juw st m L ST PrP e ..M.m‘..mw
Wyl o W
50 &0
0 -0
i
|CF 2.422 GHz 1001 pts. 5.35 MHz/ Span 53.52 MHz 231 Gz 8001 pts 13.5 MHz/ ) 2445 GHz
Measur numn T S M ‘Emn Lt
08:18:15 AM  05/15/2024 08:18:32 A 05/19/2024
Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz
Ref Level 20,00 08m  Offset 24.69d8 & RBW 100 kha Ref Level 20,00 08m  Offset 24.69d8 & RBW 100 kha
- At 10dB  SWT 301 ms & VBW 300kHz Mode Sweep - At 10dB  SWT  255ms & VBW 300kHz Mode Sweep
1 Frequency Sweep 1 Frequency Sweep
) 21.720 180 GHz
0 B
10 -10
-0 B -20 dB
30 1T-308550 30 AT-30850
40 -40
-50 dB <50 dBrw w ' M‘ ‘
70 70
30.0 Mz 30001 pts 97.0 MHz/ 1.0 GHz 1.0 GHz 30001 pts 2.55 GHa/ 26.5 GHz
08:15:06 AM 05/15/2024 08:15:24 AM 05/15/2024
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FCC RADIO TEST REPORT

Report No. : FR440146C

Test Mode : (802.11ax HE40_FullRU

Test Channel : |06

100kHz PSD reference Level

Middle Channel Plot

Ref Level 30,00 dim  Offset 2460 B & REBW 100 kHz
- At 2048 SWT 100 ms ® VEW 0kitz_ Mode Sueep
1 Frequency Sweep

20 dbe

10 drmr

30dBm
40 B L B

50

0

(CF 2.437 GHz 1001 pts 5.26 MHa/

Span 52,62 MHz
Measur T e

08:22:15 MM 05/19/2024

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflavel 20,00 clm  Offset .08 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflavel 20,00 clm  Offset .08 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

-10 -10
-20 dBrr -20 dBa
i i
30 30
-0 B -0 dBor
& dBar -50 dB ' '. w
70 70
30.0 MHz 30001 pts §7.0 MHz/ 1.0GHz 1.0 GHz 30001 pts 255GHa/ 26.5 GHz.
" ) .

08:22:44 MM 05/19/2024

08:23:00 MM 05/19/2024
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FCC RADIO TEST REPORT

Report No. : FR440146C

Test Mode : (802.11ax HE40_FullRU

Test Channel : |09

100kHz PSD reference Level

High Channel Plot

Ref Level 30,00 0im  Offset 24540 & RBW 100 kHz

Ref Level 20,00 0m  Offset 24545 & RBW 100 kHz

- At 04k SWT D ms & VBW J00kkz  Mode Sweep - At J0dE SWT  E0Tms ® VEW J00kHz  Mode Sweep
1 Frequency Sweep. 1 Frequency Sweep. 1P Vi
i dém
2as25706H
20 dbe
: ,Uﬁm&'&fm.mj
O N e LW N W T | ' [
10 dBi i« R 20) dBi
] | | \
2 ]é
| 1 0 1
\ \
20 ¢ 0 iu
i
¥ L r
! b, g Lo el bl bbbk |
40 dBm—— 50 dBnr 1 "
L A Wi,
50 £0
0 -0
1
|CF 2.452 GHz 1001 pts. 5.53 MHz/ Span 55.32 MHz 243 Gz 8001 pts 13.5 MHz/ 1.565 GHa
[CUERE | I " [T 1

08:25:32 MM 05/19/2024

08:26:20 AM 05/19/2024

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Reflevel 2000 clm  Offset 245408 & KW 100kHz
= At 1048 SWT 301 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

Reflevel 2000 clm  Offset 245408 & KW 100kHz
= At 108 SWT 355 ms & VEW 300kHz _Mode Sweep
1 Frequency Sweep

2443 630 GHe|

10 10
-20 dBnr -20 dBnr
30 30
11325704l 11325704l
40 40
50 dBnr 50 dBr w ' m‘ z

30.0 MHz 30001 pis 7.0 MHa/

1.0GHz
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08:27:30 MM 05/19/2024

08:27:45 MM 05/19/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A2-46 of 46
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



Original

Report NO : 440146
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
% 60+ CISPR-OP® mitatMam Plorts
m
° e, .
'E 504 et : CISPR-Ave |Limitiat Main Plorts
% 1 i I " ...... e H
1 L S
LR ST 3
301
20T
10T
0 } } } —+— } } } } +— } }
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.195000 33.01 53.82 20.81 | L1 OFF 19.8
0.195000 40.73 63.82 23.09 | L1 OFF 19.8
0.393000 31.78 48.00 16.22 | L1 OFF 19.8
0.393000 38.79 58.00 19.21 | L1 OFF 19.8
0.588750 30.61 46.00 15.39 | L1 OFF 19.8
0.588750 41.07 56.00 1493 | L1 OFF 19.8
0.627000 37.22 46.00 8.78 | L1 OFF 19.8
0.627000 45.41 56.00 1059 | L1 OFF 19.8
0.690000 33.09 46.00 1291 | L1 OFF 19.8
0.690000 40.89 56.00 15.11 | L1 OFF 19.8
0.759750 27.70 46.00 18.30 | L1 OFF 19.8
0.759750 36.48 56.00 1952 | L1 OFF 19.8
0.951000 28.12 46.00 17.88 | L1 OFF 19.8
0.951000 35.89 56.00 20.11 | L1 OFF 19.8
1.009500 29.77 46.00 16.23 | L1 OFF 19.8
1.009500 38.69 56.00 17.31 | L1 OFF 19.8
1.209750 29.34 46.00 16.66 | L1 OFF 19.8
1.209750 38.27 56.00 17.73 | L1 OFF 19.8
1.304250 28.57 46.00 17.43 | L1 OFF 19.9
1.304250 35.69 56.00 20.31 | L1 OFF 19.9
1.473000 29.20 46.00 16.80 | L1 OFF 19.9




1.473000 36.47 --- 56.00 1953 | L1 OFF 19.9
1.680000 --- 28.14 46.00 17.86 | L1 OFF 19.9
1.680000 34.80 --- 56.00 21.20 | L1 OFF 19.9
2.602500 --- 28.62 46.00 17.38 | L1 OFF 19.9
2.602500 34.83 --- 56.00 2117 | L1 OFF 19.9
2.802750 --- 28.85 46.00 17.15 | L1 OFF 19.9
2.802750 34.93 --- 56.00 21.07 | L1 OFF 19.9
3.005250 --- 29.13 46.00 16.87 | L1 OFF 19.9
3.005250 34.45 --- 56.00 2155 | L1 OFF 19.9
4.456500 --- 29.13 46.00 16.87 | L1 OFF 20.0
4.456500 33.99 --- 56.00 22.01 | L1 OFF 20.0
5.905500 --- 28.79 50.00 2121 | L1 OFF 20.1
5.905500 32.81 --- 60.00 2719 | L1 OFF 20.1
13.560000 --- 61.78 50.00 -11.78 | L1 OFF 20.5
13.560000 63.63 --- 60.00 -3.63 | L1 OFF 20.5




Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

440146
Mode 1
120Vac/60Hz
Neutral
Full Spectrum
CISPR:OP@bimitat Main Plorts
LEIS BR-Ave [Limitiat Main Plorts

40t & Je
1 ¢ .
30t &
20t
10T
0 } } } —+— } } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.195000 30.75 53.82 23.07 | N OFF 19.8
0.195000 39.40 63.82 24.42 | N OFF 19.8
0.489750 27.40 46.17 18.77 | N OFF 19.8
0.489750 34.78 56.17 21.39 | N OFF 19.8
0.609000 29.77 46.00 16.23 | N OFF 19.8
0.609000 38.09 56.00 1791 | N OFF 19.8
0.633750 32.27 46.00 13.73 | N OFF 19.8
0.633750 40.86 56.00 15.14 | N OFF 19.8
0.701250 29.83 46.00 16.17 | N OFF 19.8
0.701250 39.33 56.00 16.67 | N OFF 19.8
1.014000 26.68 46.00 19.32 | N OFF 19.8
1.014000 32.77 56.00 23.23 | N OFF 19.8
6.441000 26.97 50.00 23.03 | N OFF 20.1
6.441000 29.48 60.00 30.52 | N OFF 20.1
13.560000 60.57 50.00 -10.57 | N OFF 20.5
13.560000 60.95 60.00 -0.95 | N OFF 20.5




Terminal

Report NO : 440146
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70t
> 60_\ : CISPR-OP LimitatMain Plrts
o +
©
£ 50]
(5]
> +
()
~ 40t
30t &
20t
101
o+——t+—+—+—+++—+ — —
150k 300400600 8001M 2M  3M 4M5M6 8 10M 20M 30M

Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
13.560000 26.83 50.00 23.17 | L1 OFF 20.5
13.560000 29.08 60.00 30.92 | L1 OFF 20.5




Report NO : 440146
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum

1001

A QP . T 3 b P D 3T
60'\ l CISPR:OP LimitatMain Plrts

Level in dBuV

0 } } } —+—— } } } } —+—— }
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)

13.560000 26.43 50.00 23,57 | N OFF 20.5

13.560000 28.43 60.00 3157 | N OFF 20.5




ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

Appendix C. Radiated Spurious Emission

Temperature : 18.2~20.2°C

Test Engineer : Bill Chang, Gary Guo and Steven Wu
Relative Humidity : 54.2~56.1%

<Sample 1>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2333.835 56.54 | -17.46 74 41.86 27.1 1751 | 29.93 | 114 | 354 P H
2387.7 47.59 -6.41 54 32.61 27.28 1761 | 2991 | 114 | 354 | A | H
* 2412 111.01 - - 95.88 27.4 17.64 | 29.91 | 114 | 354 P H
* 2412 107.86 - - 92.73 27.4 1764 | 2991 | 114 | 354 | A | H
H
802.11b
H
CHO1
2385.705 56.06 | -17.94 74 41.11 27.26 17.6 29.91 | 101 | 279 P |V
2412MHz
2387.91 46 -8 54 31.02 27.28 17.61 | 29.91 | 101 | 279 AV
* 2412 97.8 - - 82.67 27.4 17.64 | 29.91 | 101 | 279 P |V
* 2412 94.45 - - 79.32 27.4 17.64 | 29.91 | 101 | 279 AV
\
\
2320.5 55.13 | -18.87 74 40.47 27.1 17.49 | 29.93 | 113 | 318 P H
2389.8 44.87 -9.13 54 29.87 27.3 1761 | 29.91 | 113 | 318 A | H
* 2437 112.75 - - 97.43 27.57 17.65 29.9 113 | 318 P H
* 2437 109.8 - - 94.48 27.57 17.65 29.9 113 | 318 A | H
2487.75 55.66 | -18.34 74 40.16 27.7 17.68 | 29.88 | 113 | 318 P H
802.11b
2485.79 45.61 -8.39 54 30.11 21.7 17.68 | 29.88 | 113 | 318 A | H
CH 06
2384.34 55.25 | -18.75 74 40.32 27.24 17.6 29.91 | 100 | 286 P |V
2437TMHz
2389.8 44.77 -9.23 54 29.77 27.3 17.61 | 29.91 | 100 | 286 AV
* 2437 108.13 - - 92.81 27.57 17.65 29.9 100 | 286 P |V
* 2437 105.21 - - 89.89 27.57 17.65 29.9 100 | 286 AV
2496.43 56.31 | -17.69 74 40.81 21.7 17.68 | 29.88 | 100 | 286 P |V
2484.88 45.35 -8.65 54 29.85 27.7 17.68 | 29.88 | 100 | 286 AV
TEL: 886-3-327-0868 Page Number : C1of C29

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 111.97 - - 96.68 27.52 17.66 | 29.89 100 298 P H
* 2462 108.81 - - 93.52 27.52 17.66 | 29.89 100 298 A H
2485.04 58.52 -15.48 74 43.02 27.7 17.68 | 29.88 | 100 298 P H
2487.04 49.94 -4.06 54 34.44 27.7 17.68 | 29.88 | 100 298 A H
H
802.11b
H
CH11
* 2462 104.34 - - 89.05 27.52 17.66 | 29.89 100 269 P \%
2462MHz
* 2460 101.23 - - 85.96 275 17.66 | 29.89 100 269 A \%
2494.52 56.36 -17.64 74 40.86 27.7 17.68 | 29.88 | 100 269 P \%
2486.92 47.23 -6.77 54 31.73 27.7 17.68 | 29.88 | 100 269 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 39.7 -34.3 74 62.26 324 11.17 66.13 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 45.66 -28.34 74 68.22 32.4 11.17 66.13 108 253 P \%
2412MHz
4824 41.56 -12.44 54 64.12 32.4 11.17 66.13 108 253 A \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C3 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 41.11 -32.89 74 63.24 32.6 11.3 66.03 - - P H
7311 45.29 -28.71 74 60.11 36.83 13.8 65.45 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 40.92 |-33.08 74 63.05 32.6 11.3 66.03 - - P |V
2437TMHz
7311 44.8 -29.2 74 59.62 36.83 13.8 65.45 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C4 of C29

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4920 41.2 -32.8 74 62.9 32.82 11.43 | 65.95 - - P H
7386 44.35 -29.65 74 59.53 36.46 13.82 | 65.46 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4920 45.86 -28.14 74 67.56 32.82 11.43 | 65.95 | 100 258 P \%
2462MHz
4920 40.8 -13.2 54 62.5 32.82 1143 | 65.95 | 100 258 A \%
7386 44.21 -29.79 74 59.39 36.46 13.82 | 65.46 - - \
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C5 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2389.8 58.65 | -15.35 74 43.65 27.3 17.61 | 29.91 | 100 | 298 P H
2389.8 48.26 -5.74 54 33.26 27.3 17.61 | 29.91 | 100 | 298 A | H
* 2412 113.64 - - 98.51 27.4 17.64 | 29.91 | 100 | 298 P H
* 2412 106.25 - - 91.12 27.4 17.64 | 29.91 | 100 | 298 A | H
H
802.11g
H
CHO1
2366.595 56.73 | -17.27 74 41.88 27.2 1757 | 29.92 | 100 | 261 P |V
2412MHz
2389.485 46.06 -7.94 54 31.07 27.29 1761 | 29.91 | 100 | 261 AV
* 2412 106.79 - - 91.66 27.4 17.64 | 29.91 | 100 | 261 P |V
* 2412 99.78 - - 84.65 27.4 17.64 | 29.91 | 100 | 261 AV
\
\
2379.3 55.6 -18.4 74 40.73 27.2 1759 | 29.92 | 100 | 306 P H
2389.94 45.52 -8.48 54 30.52 27.3 17.61 | 29.91 | 100 | 306 A | H
* 2437 114.97 - - 99.65 27.57 17.65 29.9 100 | 306 P H
* 2437 107.49 - - 92.17 27.57 17.65 29.9 100 | 306 A | H
2484.81 56.69 | -17.31 74 41.19 27.7 17.68 | 29.88 | 100 | 306 P H
802.11g
2483.9 46.1 -7.9 54 30.6 27.7 17.68 | 29.88 | 100 | 306 A | H
CH 06
2356.76 55.62 | -18.38 74 40.82 27.17 1755 | 29.92 | 399 95 P |V
2437MHz
2389.8 44.96 -9.04 54 29.96 27.3 17.61 | 29.91 | 399 95 AV
* 2437 101.95 - - 86.63 27.57 17.65 29.9 399 95 P |V
* 2437 94.73 - - 79.41 27.57 17.65 29.9 399 95 A \%
2488.8 57.01 | -16.99 74 41.51 21.7 17.68 | 29.88 | 399 95 P |V
2487.33 45.54 -8.46 54 30.04 27.7 17.68 | 29.88 | 399 95 AV
TEL: 886-3-327-0868 Page Number : C6 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 111.57 - - 96.28 27.52 17.66 | 29.89 | 108 309 P H
* 2462 103.81 - - 88.52 27.52 1766 | 29.89 | 108 | 309 A H
2483.56 59.39 -14.61 74 43.89 27.7 17.68 | 29.88 | 108 309 P H
2483.52 48.62 -5.38 54 33.12 27.7 17.68 | 29.88 | 108 309 A H
H
802.11g
H
CH11
* 2462 106.34 - - 91.05 27.52 17.66 | 29.89 | 100 258 P \%
2462MHz
* 2462 99.11 - - 83.82 27.52 17.66 | 29.89 | 100 258 A \Y
2485.56 56.5 -17.5 74 41 27.7 17.68 | 29.88 | 100 258 P \%
2483.52 46.71 -7.29 54 31.21 27.7 17.68 | 29.88 | 100 258 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C7 of C29

FAX: 886-3-327-0855




SPORTON LAB.
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Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 40.72 -33.28 74 63.28 324 11.17 66.13 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 39.74 -34.26 74 62.3 32.4 11.17 66.13 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C8 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 39.61 -34.39 74 61.74 32.6 11.3 66.03 - - P H
7311 44.54 -29.46 74 59.36 36.83 13.8 65.45 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 42.76 -31.24 74 64.89 32.6 11.3 66.03 100 257 P \%
2437TMHz
4874 32.51 -21.49 54 54.64 32.6 11.3 66.03 100 257 A \%
7311 47 -27 74 61.82 36.83 13.8 65.45 100 237 P \
7311 36.2 -17.8 54 51.02 36.83 13.8 65.45 100 237 A \
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C9 of C29
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ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.15 -33.85 74 61.81 32.84 11.44 | 65.94 - - P H
7386 43.73 -30.27 74 58.91 36.46 13.82 | 65.46 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 40.38 -33.62 74 62.04 32.84 11.44 | 65.94 - - P \%
2462MHz
7386 43.97 -30.03 74 59.15 36.46 13.82 | 65.46 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C10 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2390 59.11 -14.89 74 4411 27.3 17.61 29.91 101 293 P H
2390 49.19 -4.81 54 34.19 27.3 17.61 29.91 101 293 A H
* 2412 113.37 - - 98.24 27.4 17.64 29.91 101 293 P H
* 2412 104.69 - - 89.56 27.4 17.64 29.91 101 293 A H
802.11ax H
HE20 Full H
CHO1 2388.96 56.62 -17.38 74 41.63 27.29 17.61 29.91 100 269 P \%
2412MHz 2390 46.2 -7.8 54 31.2 27.3 17.61 | 2991 | 100 | 269 | A | V
* 2412 108.21 - - 93.08 274 17.64 29.91 100 269 P \%
* 2412 98.95 - - 83.82 274 17.64 29.91 100 269 A \%
\%
\%
2370.2 55.76 -18.24 74 40.9 27.2 17.58 29.92 100 309 P H
2389.94 45.3 -8.7 54 30.3 27.3 17.61 29.91 100 309 A H
* 2437 114.52 - - 99.2 27.57 17.65 29.9 100 309 P H
* 2437 106.09 - - 90.77 27.57 17.65 29.9 100 309 A H
802.11ax 2487.47 55.79 -18.21 74 40.29 27.7 17.68 29.88 100 309 P H
HEZ20 Full 2483.5 45.81 -8.19 54 30.31 27.7 17.68 29.88 100 309 A H
CH 06 2364.6 55.53 -18.47 74 40.68 27.2 17.57 29.92 100 271 P Vv
2437MHz 2389.8 4491 | -9.09 54 29.91 27.3 17.61 | 2991 | 100 | 271 | A | V
* 2440 109.78 - - 94.43 27.6 17.65 29.9 100 271 P Vv
* 2438 102.21 - - 86.88 27.58 17.65 29.9 100 271 A \%
2498.74 56.5 -17.5 74 41 27.7 17.68 29.88 100 271 P \%
2484.74 45.55 -8.45 54 30.05 27.7 17.68 29.88 100 271 A \%
TEL: 886-3-327-0868 Page Number : C11 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 112.39 - - 97.1 27.52 17.66 29.89 121 299 P H
* 2462 103.86 - - 88.57 27.52 17.66 | 29.89 | 121 | 299 A | H
2483.64 61.16 -12.84 74 45.66 27.7 17.68 29.88 121 299 P H
2483.56 50.76 -3.24 54 35.26 27.7 17.68 29.88 121 299 A H
802.11ax H
HE20 Full H
CH11 * 2462 107.84 - - 92.55 27.52 17.66 | 29.89 | 102 | 272 P |V
2462MHz |« 2462 99.07 - - 83.78 | 2752 | 1766 | 29.89 | 102 | 272 | A | V
2485.04 58.82 -15.18 74 43.32 27.7 17.68 | 29.88 | 102 | 272 P |V
2483.52 48.2 -5.8 54 32.7 27.7 17.68 | 29.88 | 102 | 272 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C12 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

8+9 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
4824 39.36 -34.64 74 61.92 324 11.17 66.13 - - P H

H

H

H

H

H

H

H

H

H

802.11ax H
HE20 Full H
CHO1 4824 39.35 -34.65 74 61.91 32.4 11.17 66.13 - - P \%
2412MHz \VJ
\Y,

\Y,

\%

\Y,

\%

\Y,

\%

\Y

\%

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 40.59 -33.41 74 62.72 32.6 11.3 66.03 - - P H
7311 46.46 -27.54 74 61.28 36.83 13.8 65.45 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 40.56 | -33.44 74 62.69 32.6 11.3 66.03 - - P |V
2437MHz 7311 45.06 |-28.94 74 59.88 | 36.83 13.8 | 65.45 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C14 of C29
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ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 40.74 -33.26 74 62.4 32.84 11.44 65.94 - - P H
7386 43.84 -30.16 74 59.02 36.46 13.82 | 65.46 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 40.83 -33.17 74 62.49 32.84 11.44 65.94 - - P \%
2462MHz 7386 43.68 |-30.32 74 58.86 | 36.46 | 13.82 | 65.46 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.54 67.87 -6.13 74 52.88 27.29 1761 | 29.91 | 100 | 297 P H
2390.01 45.92 |-104.08 150 30.92 27.3 1761 | 29.91 | 100 | 297 A H
* 2412 117.19 - - 102.06 27.4 1764 | 29.91 | 100 | 297 P H
* 2412 105.39 - - 90.26 27.4 1764 | 29.91 | 100 | 297 A H
802.11ax
H
HE20
H
Partial 26/0
2389.905 67.77 -6.23 74 52.77 27.3 17.61 | 29.91 | 100 196 P \Y
CHoO1
2389.905 45.05 -8.95 54 30.05 27.3 1761 | 29.91 | 100 196 A |V
2412MHz
* 2412 115.53 - - 100.4 27.4 17.64 | 29.91 | 100 196 P \Y
* 2412 106.14 - - 91.01 27.4 17.64 | 29.91 | 100 196 A |V
\Y
\Y
* 2462 121.31 - - 106.02 27.52 1766 | 29.89 | 108 | 297 P H
* 2462 110.69 - - 95.4 27.52 17.66 | 29.89 | 108 | 297 A H
2483.5 63.96 -10.04 74 48.46 27.7 17.68 | 29.88 | 108 | 297 P H
2484.6 45.74 -8.26 54 30.24 27.7 17.68 | 29.88 | 108 | 297 A H
802.11ax
H
HE20
H
Partial 26/8
* 2462 118.27 - - 102.98 27.52 17.66 | 29.89 | 259 178 P \Y
CH 11
* 2462 108.15 - - 92.86 27.52 17.66 | 29.89 | 259 178 A |V
2462MHz
2484.48 59.7 -14.3 74 44.2 27.7 17.68 | 29.88 | 259 178 P \Y
2483.6 45.3 -8.7 54 29.8 27.7 17.68 | 29.88 | 259 178 A |V
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C16 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2389.905 69.09 | -4.91 74 54.09 27.3 1761 | 2991 | 100 | 235 | P | H
2390 48.97 -5.03 54 33.97 27.3 1761 | 2991 | 100 | 235 | A | H
* 2412 114.42 - - 99.29 27.4 1764 | 2991 | 100 | 235 | P | H
802.11ax | * 2412 107.42 - - 92.29 27.4 1764 | 2991 | 100 | 235 | A | H
HE20 H
Partial H
52/37 2390 67.76 | -6.24 74 52.76 27.3 17.61 | 2991 | 331 | 360 | P | V
CHO1 2390 44.88 -9.12 54 29.88 27.3 17.61 | 2991 | 331 | 360 | A | V
2412MHz | « 2412 110.13 - - 95 274 | 1764 | 2991 | 331 | 360 | P | V
* 2412 102.27 . - 87.14 27.4 17.64 | 2991 | 331 | 360 | A | V
Y
\Y
2462 117.74 | 43.74 74 102.45 | 27.52 7.74 | 29.89 | 100 | 298 | P | H
2462 108.58 | 54.58 54 93.29 | 27.52 774 | 29.89 | 100 | 298 | A | H
2483.6 65.18 | -8.82 74 49.68 27.7 7.76 | 29.88 | 100 | 298 | P | H
802.11ax 2483.72 46.3 7.7 54 30.8 27.7 7.76 | 29.88 | 100 | 298 | A | H
HE20 H
Partial H
52/40 2462 112.87 | 38.87 74 97.58 | 27.52 7.74 | 29.89 | 100 | 270 | P | V
CH11 2462 103.68 | 49.68 54 88.39 27.52 7.74 | 29.89 | 100 | 270 | A | V
2462MHz 2483.88 61.23 | -12.77 74 45.73 27.7 776 | 2988 | 100 | 270 | P | V
2483.68 45.63 | -8.37 54 30.13 27.7 7.76 | 29.88 | 100 | 270 | A | V
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C17 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2388.54 69.08 -4.92 74 54.09 27.29 17.61 29.91 111 296 P H
2390 46.83 -7.17 54 31.83 27.3 17.61 29.91 111 296 A H
* 2412 116.23 - - 101.1 27.4 17.64 29.91 111 296 P H
802.11ax * 2412 107.2 - - 92.07 27.4 17.64 29.91 111 296 A H
HE20 H
Partial H
106/53 2389.905 65.04 -8.96 74 50.04 27.3 17.61 29.91 323 156 P \%
CHO1 2390 4588 | -8.12 54 30.88 27.3 1761 | 2991 | 323 | 156 | A | V
2412MHz | « 2408 112.86 - - 97.74 274 | 17.63 | 2991 | 323 | 156 | P | V
* 2408 103.89 - - 88.77 274 17.63 29.91 323 156 A \%
\%
\%
* 2462 114 - - 98.71 27.52 17.66 29.89 100 297 P H
* 2462 104.52 - - 89.23 27.52 17.66 29.89 100 297 A H
2484.24 69.44 -4.56 74 53.94 27.7 17.68 29.88 100 297 P H
802.11ax 2483.56 46.2 -7.8 54 30.7 27.7 17.68 29.88 100 297 A H
HE20 H
Partial H
106/54 * 2462 108.32 - - 93.03 27.52 17.66 29.89 100 258 P \Y,
CHI11 * 2462 99.09 - - 83.8 2752 | 17.66 | 29.89 | 100 | 258 | A | V
2462MHz 2483.88 65.57 | -8.43 74 50.07 | 27.7 | 17.68 | 29.88 | 100 | 258 | P | V
2483.52 45.61 -8.39 54 30.11 27.7 17.68 29.88 100 258 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C18 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2389.65 58.48 -15.52 74 43.48 27.3 17.61 29.91 100 293 P H
2389.95 49.07 -4.93 54 34.07 27.3 17.61 29.91 100 293 A H
* 2422 107.26 - - 92.1 27.42 17.64 29.9 100 293 P H
* 2422 99.52 - - 84.36 27.42 17.64 29.9 100 293 A H
802.11ax 2497.12 55.99 -18.01 74 40.49 27.7 17.68 29.88 100 293 P H
HE40 Full 2485.96 45.85 -8.15 54 30.35 27.7 17.68 29.88 100 293 A H
CHO03 2389.65 56.17 -17.83 74 41.17 27.3 17.61 29.91 100 269 P \%
2422MHz 2389.95 46.36 | -7.64 54 31.36 27.3 17.61 | 2991 | 100 | 269 | A | V
* 2422 102.53 - - 87.37 27.42 17.64 29.9 100 269 P \%
* 2422 94.92 - - 79.76 27.42 17.64 29.9 100 269 A \%
2491.54 55.94 -18.06 74 40.44 27.7 17.68 29.88 100 269 P \%
2485.33 45.6 -8.4 54 30.1 27.7 17.68 29.88 100 269 A \%
2389.05 57.35 -16.65 74 42.36 27.29 17.61 29.91 107 306 P H
2389.95 48.26 -5.74 54 33.26 27.3 17.61 29.91 107 306 A H
* 2437 111.3 - - 95.98 27.57 17.65 29.9 107 306 P H
* 2437 103.77 - - 88.45 27.57 17.65 29.9 107 306 A H
802.11ax 2483.89 59.45 -14.55 74 43.95 27.7 17.68 29.88 107 306 P H
HE40 Full 2483.53 49.27 -4.73 54 33.77 27.7 17.68 29.88 107 306 A H
CH 06 2389.35 56.33 -17.67 74 41.34 27.29 17.61 29.91 100 272 P Vv
2437MHz 2389.95 46.1 -7.9 54 31.1 27.3 17.61 | 2991 | 100 | 272 | A | V
* 2437 106.96 - - 91.64 27.57 17.65 29.9 100 272 P Vv
* 2437 99.01 - - 83.69 27.57 17.65 29.9 100 272 A \%
2486.95 56.76 -17.24 74 41.26 27.7 17.68 29.88 100 272 P \%
2483.53 47.07 -6.93 54 31.57 27.7 17.68 29.88 100 272 A \%
TEL: 886-3-327-0868 Page Number : C19 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2383.5 54.86 -19.14 74 39.93 27.24 7.68 29.91 100 308 P H
2389.65 44.77 -9.23 54 29.77 27.3 7.69 29.91 | 100 | 308 A | H
2452 103.78 29.78 74 88.43 27.58 7.74 29.89 100 308 P H
2452 95.39 41.39 54 80.04 27.58 7.74 29.89 100 308 A H
802.11ax 2483.53 59.56 |-14.44 74 44.06 27.7 7.76 29.88 | 100 | 308 P H
HE40 Full 2484.34 48.42 -5.58 54 32.92 27.7 7.76 29.88 100 308 A H
CH 09 2316.15 55.34 -18.66 74 40.7 27.1 7.56 29.94 100 267 P \%
2452MHz 2389.8 44.73 | -9.27 54 29.73 27.3 769 | 2991 | 100 | 267 | A | V
2452 98.36 24.36 74 83.01 27.58 7.74 29.89 | 100 | 267 P |V
2452 88.43 34.43 54 73.08 27.58 7.74 29.89 | 100 | 267 A |V
2491.54 56.12 -17.88 74 40.62 27.7 7.76 29.88 100 267 P \%
2484.79 46.43 -7.57 54 30.93 27.7 7.76 29.88 | 100 | 267 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 38.83 -35.17 74 61.22 32.48 11.22 66.09 - - P H
7266 4588 | -28.12 74 60.58 36.97 13.78 | 65.45 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 4844 40.79 -33.21 74 63.18 32.48 11.22 66.09 - - P \%
2422MHz 7266 44,95 | -29.05 74 59.65 | 36.97 | 13.78 | 65.45 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.02 -34.98 74 61.15 32.6 11.3 66.03 - - P H
7311 44.76 -29.24 74 59.58 36.83 13.8 65.45 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 06 4874 39.91 |-34.09 74 62.04 32.6 11.3 66.03 - - P |V
2437MHz 7311 4427 | -29.73 74 59.09 | 36.83 13.8 | 65.45 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 39.39 -34.61 74 61.26 32.72 11.39 65.98 - - P H
7356 43.82 -30.18 74 58.89 36.58 13.81 | 65.46 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 09 4904 39.19 -34.81 74 61.06 32.72 11.39 65.98 - - P \%
2452MHz 7356 43.63 | -30.37 74 58.7 36.58 | 13.81 | 65.46 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C23 of C29

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
22809 39.62 |-34.38 74 57.35 384 -2.97 | 53.16 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE20 24741 39.97 -34.03 74 56.24 39.14 -2.41 53 - - P \%
SHF \Y
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR440146C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
1 30.27 22.32 -17.68 40 29.73 24.28 0.75 32.44 - - P H
2 123.69 32.04 -11.46 43.5 45.28 17.51 1.64 32.39 - - P H
3 217.38 26.48 -19.52 46 41.61 15.18 2.09 324 - - P H
4 445.6 24.87 -21.13 46 31.24 22.96 3.18 32,51 - - P H
5 656.3 28.72 -17.28 46 31.05 26.32 3.97 32.62 - - P H
6 943.3 33.66 -12.34 46 29.9 30.51 4.82 31.57 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 1 57.81 30.22 -9.78 40 49.51 12.02 1.11 32.42 - - P \%
LF 2 183.36 30.31 |-13.19| 435 45.72 15 1.94 | 3235 - - P |V
3 217.92 25.54 -20.46 46 40.61 15.23 21 324 - - P \%
4 502.3 25.64 -20.36 46 31.16 23.92 3.26 32.7 - - P \%
5 643 29.06 -16.94 46 31.42 26.36 3.91 32.63 - - P Vv
6 937 335 -12.5 46 30.05 30.28 4.8 31.63 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR440146C

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 111.87 - - 96.58 27.52 17.66 | 29.89 | 127 | 305 P H
* 2462 103.87 - - 88.58 27.52 17.66 29.89 127 305 A H
2485.56 61.67 -12.33 74 46.17 27.7 17.68 29.88 127 305 P H
2483.56 49.69 -4.31 54 34.19 27.7 17.68 | 29.88 | 127 | 305 A | H
802.11ax H
HEZ20 Full H
CH11 * 2462 106.46 - - 91.17 27.52 17.66 29.89 307 13 P \%
2462MHz | * 2462 97.67 - - 82.38 | 27.52 | 17.66 | 29.89 | 307 | 13 AV
2483.84 59.43 -14.57 74 43.93 27.7 17.68 29.88 307 13 P \%
2483.56 47.85 -6.15 54 32.35 27.7 17.68 29.88 307 13 A \%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C26 of C29

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 40.65 -33.35 74 62.31 32.84 11.44 65.94 - - P H
7386 44 -30 74 59.18 36.46 13.82 | 65.46 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 40.75 -33.25 74 62.41 32.84 11.44 65.94 - - P \%
2462MHz 7386 4421 | -29.79 74 59.39 | 36.46 | 13.82 | 65.46 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C28 of C29
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8+9 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number 1 C29 of C29

FAX: 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18.2~20.2°C

Test Engineer : Bill Chang, Gary Guo and Steven Wu

Relative Humidity : 54.2~56.1%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D66
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

<Sample 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

8+9 Horizontal Fundamental

-
.
- )
90.0) I 90.0|
o o SR P R o™
:03CH16-HY Site 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL Condition 1 PEAK_74 3m 9120D_1522_240328 HORIZONTAL
e Taan iz ez e ponszor e o0 e st onszonT
i
100.0| (ﬂ 100.0|
90.0f A 90.0|
;
50.0) Feaa ———

- s00) — e
40.0| =

Y

300 300]

200) 200)

109 100

310 2320, 240, 2360, 2380, 2400, 215 000 300, 1500 700, 1%00 2100 2300 2600. 2700, 3000
Frequency (MHz) Frequency (MiHz)
site $03CHI6-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_240328 HORIZONTAL Condition AV6_54 3m 9120D_1522_240328 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D2 of D66
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o
o
a0 £ 504l ST
o - N
o 0 T SR S R oy
e
Site :03CH16-HY Site 1 03CH16-HY
Condition < PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o i
500 500 o —
40,0 Anaww/m
e
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D3 of D66
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

8+9 Horizontal Fundamental

1 (@BuVim) Date: 20240513 A @B

Date: 20240513

PERK 74
700) 700]
600) i 60.0)

Voot rcraio e A
. ot s
2
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL Condition PEAK_74 3m 9120D_1522_240328 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1000 \ 1000
o
600) Y 609) I
500 s00] [ e — "
lan—‘.— 40 e T
2
reteny et o
sie oacHis oacHIeHY
Condition : AV6_BE_54 3m 9120D_1522_240328 HORIZONTAL Condition AV6_54 3m 9120D_1522_240328 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D4 of D66
FAX: 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

8+9 Horizontal Fundamental

1 @BuVim) Date: 20240513

800) PERK_BE 74|
700)
600) "

200)
109
430 2840, 250. 2460 2470, 2480, 2490, 250
Frequency (MHz)
Site :03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240513

\ -
P
609 AVG_BE 54,
o -
o
Condition : AV6_BE_54 3m 9120D_1522_240328 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D5 of D66



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) Date 20240513 J Date: 20240513
1300 1300
1200 1200
109 o)
g N
%00 a0l
a0 \v 504l ST
709 704
s00 o0l ahsone]
500 D U P AU PR
109 104
209 304
200 200
100 100
S1073% 736 750 D 7400, . proT Gl oo 700 w0 10 2i0n 20 20 270
Frequency (M) Freauency (MHa)
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
J @Bovim) Date: 20240513 o dBuvim) Date: 20240513
1300 130
1200 1200
104 o)
100.0| /AF \ 100.0{
%00 Jamn a0l
a0 50|
o0 o0l s
500 A 5nnwa e —
10 104
209 304
200 200
100 100
S107 FoD 7350 D 7400 220 T 70 T R R [ DS T 1T
requency (ki) Freasency (MHa)
site £03CHI6-HY site 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D6 of D66
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Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

8+9

Avg.

1000 .
909 \

700) N

600 L= e
i

o

o

i~

o

T L T T
ey

sie oacHis
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Vertical Fundamental
m0q
1000 / N
90.0| \
800 PEAK_BE 74
L
600 T
g
2
Site :03CH16-HY
Condition < PEAK_BE_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
s0q

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

8+9

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Buvim) Date: 2024.05.13 1 (¢Buvim) Date: 2024.05.13
1309 1300)
1200 1200)
1100 100
1009 1004
900 90|
809 peRk oE 74 809 PEAK T4
700) 700
9 T e o] soql A
500 500ttt et s
400) 400
300 300
200) 20|
100 100]
460 2463 2465.2467 2460, 24712473 2475 2471 2470 2401 2485245 24912493,24052497. 2500 000 W00 1500 1700 1900 2100 2300 2500 2700
Freauency (WHz) Freauency (WHz)
site :03CH16-HY site $03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_240328 HORTZONTAL Condition PEAK_74 3m 91200_1522_240328 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2024.05.13 ol GBuvm) Date: 20240513
1300) 1300
1200| 1200
1109 1109
A~
1000 \ 1000
s00 90|
N
804 N a0
700 \/ 700
e RN VG BE 54 o0l A6 54
s00 N 500 Hee————{
T T
400 a0 g
300| 300
200) 20|
100 100]
460 2463.2465.2467 24592471 A T AT AT, T 00 100 1500 1700 1900 2100 2300 200 2700
Frequency (Wiz) Freauency (WHz)
site :03CHI6-HY site 03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_240328 HORTZONTAL Condition AV6_54 3m 91200_1522_240328 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D8 of D66



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) Buvim) Date: 20240513 J o Date: 20240513
1300 1300
1200 1200
1100 0]
1000 1000
s00) 909
209 PEAK BE 74 809 PERK 74
700 " 704 J
0.0) MWMW 60| e |
50.0| 50,0} NMMMJ»'MMMMWWWW
100 400
200 209
200 200
100 100
50 24637455.2467.2460 2471 24T 24T TATT 4TS 24T 2453 AT GBI, 7500 G0 W00 w00 w0 100 70 B0 700 7700
Froauency (Wiz) Frequency (WHz)
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvim) Date: 20240513 o @BV Date: 20240513
1300 1200
1200 1200
1100 0]
000 1000
s00) 900
500 004
700 709
609 AVG_BE 54, 600 VG 54)
500 " 500] S —
i e e
400 0.0 e
200 200
200 209
100 100
60 246 24E5 46T AT 85,2457 2463 24952057 2 0 w00 0n W00 W60 70 700 00 700
Froquency (WHz) Frequency (WHz)
site +03CH16-HY site 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

) By Dot 20240509 e o) Date 2028050
1300 1300
1200 1200
110 ava 10
100 / 1000
<00 s0q)
80.0| e 80.0|
7 PEAK 74
700 ,/“'/ 70|
500 1 60.0) RSB |
s ——— | e T
500 DO RSP S
<00 400
300 s00)
200 200
100 100
S0 2. e £ £ E T G0 o son. oo eos.  zioo e za0 a0 5000
Fremuenc () Froauency (i)
:03CH16-HY Site. 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_240328 HORIZONTAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Date 2024050 e @uvim) Date 20240500
130 1300
1200 1200
1o 10g 4
100 Y 100
%0 s0q)
a00) s00)
a0l o0l
o)
500 1 500] S L E——
S i s
40.0| P s
300 s00)
200 200)
100 100
S0 2. 0. 760, 790 02 oo a0 o6 oo eos. Zioo 266 Za0 200 5000
Fremuenc () Froquency (i)
Site :03CH16-HY Site. 03CH16-HY
Condition  : AV6_BE_54 3m 9120D_1522_240328 HORTZONTAL Condition AVG_54 3m 9120D_1522_240328 HORTZONTAL
: RBW-1000.000KHz VBW:0.010KHz SWT:Auto RBWE000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @uvim) Date: 20240508 J Date: 20240509
1300 1300
1200 1200
109 o)
100 java 1000
%00 / a0l
a0 7 504l ST
709 704
60.0 T -M“"J 60.0/ spee————ea|
71
500 0 o i A
109 104
209 304
200 200
100 100
50 7 740 7360 7550 7400 7ats Gl W0 700 w0 10 2oL 20 20 270
Freaquency (M) Freauency (WHz)
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J @Bovim) Date: 20240509 o dBuvim) Date: 20240509
1300 130
1200 1200
104 o)
1000 1004
%00 VA s0q)
a0 50|
70 704
o0 o0l s
500 - 504
40.0| 400
209 304
200 200
100 100
S0 % 740 750 70 70, 7015 T R R [ SR R T T
reauency (MHz) Freauency (WHz)
site £03CHI6-HY site 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L
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FCC RADIO TEST REPORT

Report No.

: FR440146C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR440146C
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FCC RADIO TEST REPORT

Report No.

: FR440146C
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Report No. : FR440146C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR440146C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR440146C
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FCC RADIO TEST REPORT

Report No. : FR440146C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR440146C
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CHO1 2412MHz
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Report

No.

: FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No. : FR440146C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Partial 26/8 CH11 2462MHz
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FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/37 CHO1 2412MHz
8+9 Horizontal Fundamental
g
204
M
o] oy
i
800 800 I PEAK 74
Y e s0d
50.0| 5n_nwwwwmwmw-«www
s
e :03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL Condition 1 PEAK_74 3m 9120D_1522_240328 HORIZONTAL
RO 00D 000KE VoW SO0k WA RO T000 000K VoW 3000 000K 11 WA
Peak
204
%09 X k a0
[
50.0) s0.0| | —————
A i o ==
s
Site :03CH16-HY Site 03CH16-HY
ROWELOGH 000Kz VO 0010k SWTAte AOL00D 000K VoW 10K Wt
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D30 of D66



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CHO1 2412MHz

8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

110.0f 5 110.0| .
100.0/ \V‘ 100.0|
s0d V™ s
- o o IR Ao —————
Site :03CH16-HY Site 1 03CH16-HY
Condition < PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
500 T 500] j
40,0 40,0
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/40 CH11 2462MHz
8+9 Horizontal Fundamental
1100 M//\/‘ tog
uoe
wd
s00) o PEAK_BE 74 e00) PEAK 74|
nd AN L g
60| Ea % 60.0| Lt i et amdbonc]
| o T ates it
50.0| 50,0t e
o
d
Site :03CH16-HY Site 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL Condition PEAK_74 3m 9120D_1522_240328 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1009 //‘\ 1004
o
anofiony AV 804
saa NN Wd B 509 i )
o . -
40,0 An,n**/—‘——/-—'“’_"q
o
Site :03CH16-HY Site 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_240328 HORIZONTAL Condition AV6_54 3m 9120D_1522_240328 HORIZONTAL
ROMELOTD 000K VoW o1ok s STt O I000000Ks Vo 310k W Tohsts
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 oBuvim) vate: 20240514 J— oate: 20240514
1304 1204
1200 1204 .
10 Pl 1o
0o 1004
soa | T \ 904
704 70d
o NN —— 00 R W R e S SR
50.0( 50, grisapnr A
100 109
304 304
204 204
10 104
50 A A AT A 2T A AT TS T T 50 L N P R~ T 00
Heauoncy (ia) Freauoncy (e}
Site :03CH16-HY Site. 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1By vate: 20240514 et dBuvh oate: 20240514
1304 1304
1204 1204
100 10
100 J 1004
] f\
Togf \ 704
609 AVG_BE b4, o0 G 54
500 ; s0d p—
40.0| 40. nf—k—‘—“q_’.’_’
304 304
209 204
10 10d
50 T A T T AT TR L I P R~ T 000
Heauency (e Heauency (e}
Site :03CH16-HY Site. 03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz
8+9 Horizontal Fundamental
g
1109 ™\ 110,
1woq y
i )
S T
w " wd g
50.0] 5n_nwmwmwww
s
:03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL Condition 1 PEAK_74 3m 9120D_1522_240328 HORIZONTAL
RO 00D 000KE VoW SO0k WA RO T000 000K VoW 3000 000K 11 WA
Peak
204
o
50.0) 1A/ s0.0| I ] | S ———
40.0) Y T
s
Site :03CH16-HY Site 03CH16-HY
ROWELOGH 000Kz VO 0010k SWTAte AOL00D 000K VoW 10K Wt
Avg.

TEL: 886-3-327-0868

Page Number : D34 of D66
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ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz
8+9 Vertical Fundamental
1009 L 1000)
o
700 7~ 700|
o L —
. e
o
Site :03CH16-HY Site :03CH16-HY
Condition < PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
uog
o
504 — s0d e e |
40,0 400"
o
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL
RO 000K VoW o1ok s STt AWAD0D000RHs VoMDmIOK 12 EMTts
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

8+9

Horizontal

Fundamental

1 @BuVim)

Date: 20240514

A @B

o

ate: 20240514

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m 9120D_1522_240328 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1309 1300]
1209 1200)
1109 M 110,
1000 1000]
"o N wd
809 RN PEAK BE 74 809 PERK 74
709 Pt 700
609 B T 60 e
o e
500 S0,gerie
409 400)
309 300
209 209
100 100
460 2463.2465.2467.2469. 2471, 4912493.2495.2497._ 2500 000 00, 1500 1700, 1900 2100 2300 2600. 2700,
Freauency (MHz) Freauency (MHZ)
Site +03CHI6-HY Site +03CHI6-HY
Condition +PEAK_BE_74 3m 9120D_1522_240328 HORTZONTAL Condition PEAK_74 3m 9120D_1522_240328 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A dBuvim) Date: 20240514 el (@Buvim) Date: 2024-05-14
1309 1300]
1209 1200)
1109 10,
1000 ~TTN 1000]
[
900 / \ 900
800l 80
709 700
609 AVG_BE 54, 600 VG 54)
500 1 500 ==
R A AN S s
409 a00—+=
309 300
209 200
100 109
460 2463.2465.2467.2469 2471, 460.2401 2493 24052407, 7 000 300, 1500 1700 1900 2100 2300 2600, 2700,
Frequency (MHz) Freauency (MH2)
Site +03CHI6-HY Site 03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522_240328 HORTZONTAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 aBuvm) vate: 20240514 J e vate: 20240514
1304 1204
1204 1204
100 10
100 /w/’/’\\ 1000
90.0) \ 90,0
w00 N e o 7 s0q peak 74
70 : 70d
o0 S R o oo s0d -
50.0f s b 50,0} sl A
g 100
304 30d
20 204
10d 10
T T A AT T ST T T L T R~ T
Freauon e Heauency (e
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1By vate: 20240514 o gy vate: 20240514
1304 1304
1204 1204
100 10
100 1004
%0 %0
a0 s0d
7oun‘ 700
600 AVG_BE 54| ©09) VG 54|
500 — s0d
40.0| 40—
304 30d
209 20d
10 10d
50 T A T T AT TR oo 00 w0 Taoo 2100 0 700 7100
Heauency (e Heauency (e
site £03CH16-HY site 03cHI6HY
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

8+9

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

1 gBuvim) et 20240430 R Date 20240430
1300 1204
1204 1204
1o 109 .
1000 NNy 1000
a0 s0d
709 o 70 ;
609 I o] 60 k o
) YSSB VRV R S o R PRV AP e S
109 400
%00 30d
200 204
10d 10d
510 T awae g aMe 2w oo a0 w0 oo Tamo zio0 o Zaoo  Zo 3600
Frequoncy () Froqoncy i)
ite :03CH16-HY 03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL Condition :PEAK_74 3m 9120D_1522_240328 HORIZONTAL
 RBW:I000.000KHz VBW-3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1 eBuvim) Dot 20240430 - Date 20240430
1300 1204
1204 1204
1o 109
100.0| 100.0| 1
%00 fﬂ/—\/\/ andl
w00 s0d
70 704
a0 J s0d -
504 ] s0d — 2 A ——
e i O S B
300 304
200 204
10d 10d
1o F R E T T T Y oo a0 0 oo TaooZio0 o Zeoo  Zoo 30
Freauoncy (M) recuoncy (i)
Site :03CH16-HY Site. 03CH16-HY
Condition : AVG,_BE_54 3m 91200_1522_240328 HORIZONTAL Condition AVE_54 3m 91200_1522_240328 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

8+9

Horizontal

Fundamental

1 @BuVim)

Avg.

s0ol N/
500
700

\,

VG BE 54,
500 —_———
40
309
209
100
A0 2470 240 M0 240 260 2470 Z4e0. 2400 2
Frequency (WHe)
site +03CHI6-HY
Condition + AV6_BE_54 3m 9120D_1522_240328 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1000 ™ f”\w
-
600) WWW
-
,.,u
Site :03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - L

8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i [ o [
e
700 70| J
o _—
RO PSP R T i
50.0f e 50, 0funpep bttt oo
"
o g
R L
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
i S v [
900 ~ /\ N 90
s09) VoV a0
500 | N 50 1 —
= S -
b
. T e T Wi e
s L
e o3y e o3y
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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: D40 of D66



ssamonas. FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 2422MHz - R

8+9

Vertical

Fundamental

1 @BuVim)

Avg.

VA \/N“\

N

A 4
o NS G BE 5
400)
300
200
109
410 2420, 2430 2M0. 2450 2460 2470 2480, 24%0. 2
Frequency (MH)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

—

o

b

N VA

« M

o o

d

Site :03CH16-HY

Condition : PEAK_BE_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

e

by

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

8+9

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o NW wnd
o
700 700| 3
609 ; s00) J 5
S - ok g e~
s SRS SOy
s
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL Condition PEAK_74 3m 9120D_1522_240328 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o
- /\/V“m
80.0| . 80.0|
50| 1o 500] ! ]
e —
40.0| 40O =TT
s
A T T
LI s
are oxcrs oscrs
Condition : AV6_BE_54 3m 9120D_1522_240328 HORIZONTAL Condition AV6_54 3m 9120D_1522_240328 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D42 of D66



ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

8+9 Horizontal Fundamental

1 @BuVim) Date: 20240513

o ,,»WW«/““M

%00
o 4 Rk 74
700 Sy

‘w».w

1
-

|

500

400)

300

200)

109

410 2420, 2430 20, 2450 2460 2470, 2480, 2490, 2500
Frequency (MHz)

Site :03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240513

AVG_BE 54,
500 —
400)
300
200
109
410 2420, 2430 2M0. 2450 2460 2470 2480,  24%0. 2
Frequency (MH)
Site :03CH16-HY
Condition + AV6_BE_54 3m 9120D_1522_240328 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

8+9

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

v oo 20240513 ™ e 20240513
100 w00
100 1200
1 o
100.0| "\ 100.0{
%00 il s0d
809 | 80 T
700 70| NJ) w
::WWMWWWMWW O R O PO PR O e v =1
o P
09 500
209 20
100 10g
% L T TV T6e0rEifeBoo Boa T
T Hreaioncy s
Site :03CH16-HY Site. :03CH16-HY
Condition : PEAK_BE_74 3m 9120D_1522_240328 VERTICAL Condition PEAK_74 3m 9120D_1522_240328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
v oo 20240513 - e 20240513
100 w00
100 1200
g o
0 P
s00) /\/\/W 904
500 { w0
700 700
609 A 60 ]
500) P e 500] ]
Aanf AHDM
509 500
209 209
100 10q
a RN T T o6 T T e T 76 B B0 7w
ey ) Heaiency i)
site J03cHI6HY site oscHI6Hy
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL Condition AV6_54 3m 9120D_1522_240328 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonas. FCC RADIO TEST REPORT Report No. : FR440146C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CHO6 2437MHz - R

8+9 Vertical Fundamental

1 @BuVim)

Date: 20240513

f ek o 74
00— .

200)
109
410 2420, 2430 20, 2450 2460 2470, 2480, 2490, 2500
Frequency (MHz)
Site :03CH16-HY
Condition +PEAK_BE_74 3m 9120D_1522_240328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 20240513

900 N //\./_\\/\\/ ﬁ\

600) AVG_BE 54,
500

200
109
410 2420, 2430 2M0. 2450 2460 2470 2480,  24%0. 2
Frequency (MH)
Site :03CH16-HY
Condition : AV6_BE_54 3m 9120D_1522_240328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO9 2452MHz - L

8+9

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@Buvim) Date: 2024.04.25 1 0B Date: 2024.04.25
1300 1300
1200 1200
1109 o
.
1000 s ) 1000]
900 f 90
500 w0 o
700 700
60.0) 1 T 60| N
500 50,0 it AN
40 400
309 304
200 200
100 100
510 740 750, 7560 2400, B0 240 E 000 00 500 700 900 200 2300, 2500, Z700.
Frequency (M) Frequency (MHz)
Site 2 03CH16-HY Site. 2 03CH16-HY
Condition :PEAK_BE_74 3m 9120D_1522_240328 HORIZONTAL Condition PEAK_74 3m 9120D_1522_240328 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2024.04.25 el By Date: 2024.04.25
1300 1300
1200 1200
1109 o
1000 1000
900 [\ /V\/ 90
80.0 v 80.0/
700 700
600 60 ]
500 S e 500 = / ———
40.0] 40,0P
309 304
200 200
100 100
510 740 560, 7380, 2400 2. EZOT 000 00 500 1700 1900 2100 7300 2500 2700
Frequency (Wie) Frequency (WH2)
site +03CHI6-HY site 03CHI6-HY
Condition : AV6_BE_54 3m 9120D_1522_240328 HORIZONTAL Condition AV6_54 3m 9120D_1522_240328 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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